Saph Pani Deliverable 4.3

Saph Pani

Enhancement of natural water systems and
treatment methods for safe and sustainable
water supply in India

- Project supported by the European Commission within the Seventh
Framework Programme Grant agreement No. 282911 SEVETH IRAVEWORE

RRRRRRRRR

Deliverable D 4.3

Post-treatment Requirements of Different
Natural Treatment Systems

SAPH



Saph Pani

Deliverable 4.3

Work package

Deliverable number

Deliverable title

Due date
Actual submission date
Start date of project

Participants (Partner short names)

Authors in alphabetic order

Contact for queries

Dissemination level:

(PUblic, Restricted to other Programmes
Participants, REstricted to a group specified
[...]
2050 (PRB, 2007) is demanding additional drinking water storage, treatment and supply options
to meet the increasing demand. Increasing sewage generation and agricultural activities are
further results of population growth. In addition, growing urbanization and industrialization are
important future developments that may lead to further increasing water demand and the
release of industrial chemicals and emerging contaminants. In the past 100 years the share of
urban population in India has increased from 10.8% (1901) to 27.8% (2001) of the total
population (RGI, 2001). In the past three decades it has increased at a rate of 2% per decade
(IUSSP, 2009). Industries are contributing to 20.2% of the total Gross Domestic Production
(UNDP, 2011), an average growth rate of 8% maintained for the past few years clearly indicate
growing importance. Already now the concentration of pesticides, pharmaceuticals and personal
care products are increasing in both surface and groundwater of India (Agarwal et al. 2010;
GRBMP, 2011).

Increasing frequency and severity of the extreme hydrological events are mostly attributed to
the impacts of already ongoing climate change. Mall et al. (2006) summarized that, the
beginning of the 21st century has witnessed drastic changes in the surface temperature, rainfall,
evaporation and extreme events in India. However, the ultimate results of extreme climatic
events are floods and droughts. The potential impacts of climate change scenarios are on MAR
are discussed in the later part of this report.

It is clear that the effects of above mentioned scenarios can bring drastic effects on both
groundwater and surface water. The reduction in availability and poor water quality expected
under the above-mentioned conditions will have long term impacts on the performance of MAR
systems. Recharge with poor quality water may result in frequent clogging and subsequent
maintenance, which may reduce the efficiency of MAR system. In order to cope with this
predicted condition, additional pre- and post-treatment may become necessary to meet the
respective water quality guideline values. In this report different future scenarios are critically
evaluated in terms of (i) influencing factors (ii) effects on water quality and quantity (iii) possible
impact on MAR and (iv) coping strategies.

39



Saph Pani Deliverable 4.3

3.3.1 Effects of increasing population and water demand on MAR and coping strategies

Population increase is the leading factor that may affect both quality and quantity of water
supply in the coming decades. It is projected that the population in India will reach 1.6 billion in
2050 against a current population 1.3 billion (PRB 2007). The predicted increase in population
for the years 2000 to 2030 show that the share of rural population will reduce from 72% to 54%.
On the other hand the urban population will have a share of 46% in 2030 compared to 29% in
2000. This shows that the urban population will increase comparatively at a higher rate than
rural population in future (Brockerhoff, 2000).

Amarasinghe et al. (2007) predicted an overall increase in water demand from 680 billion cubic
meter (bcm) in 2000 to 900 bcm in 2050. India is an agrarian country and its economy largely
depends on agricultural production. Subsequently the agricultural sector is the largest
consumers of water in India. Figure 6 shows the increasing water demand for 3 major sectors
(domestic, agricultural and industries) that is forecasted from 2000 to 2050 (Amarasinghe et al.
2007). According to this study the domestic water demand will increase from 34 bcm to 101 bcm
(up to 197% increase) — not only due to population growth but also a side-effect of urbanization
and enhanced living conditions. Demand of water for irrigation, increasing from 605 (2000) to
637 bcm (2050), will exert more pressure on the groundwater resources and it is expected that
water table will be lowered, if countermeasures are not taken. Among the three sectors, it is
expected that industrial growth will exhibit the highest increase of 283% by increasing the water
demand from 42 to 161 bcm. Already now, India is experiencing shortage of water for sufficient
supply, so the predicted total increase in 2050 (of 220 bcm) will be a huge problem in the water
sector.

Sewage generation

Increased water demand also impacts the water quality. The sewage production is directly
proportional to water consumption. Currently open dumping of the sewage or directly mixing it
with the surface water is a common practice in many places. Population increase will create the
situation that already existing municipal sewage systems will exceed their capacities and this
may lead to the contamination of surface water resources. It is predicted that the sewage
volume in class | cities and class Il towns for whole India will increase from 26,254 million litre
per day (MLD) in 2003 to 83,300 MLD in 2051 (Bhardwaj, 2005). Out of 26,254 MLD of
wastewater generated in 2003-04, only 7044 MLD (27%) are treated and the remaining 19,210
MLD (73%) was discharged without proper treatment (CPCB, 2005). Pollutants of main concern
in wastewaters are nutrients (e.g. nitrate, phosphate), suspended solids and pathogens. High
organic carbon content in surface water due to the sewage load results in an anoxic condition.

40



Saph Pani Deliverable 4.3

800
fDemand in bem (2000) = Demand in bem (2050)
sle7
— 600
£
(=)
2
=
&
E 400
-]
=
o
®
£ 200 | -
e
o7 "L%%,x’
0 [mmE . . H
Domestic Agricultural Industries

Figure 7 Projected water demand to 2050 for different sectors (Amarasinghe et al., 2007).

Agriculture

The need for more food for growing population will also accelerate the agricultural activities.
Organic compounds from plant matter and nutrients, fertilizers and pesticides added to the soll
in farming practices finally reach the water body (Hemond and Fechner-Levy, 2000).
Consequently, this will cause the degradation of water quality through nitrate, phosphate and
different pesticides (Moss, 2008). Higher level of nutrients may cause toxic algal blooms as well
as taste and odour problems in the surface water resources.

Coastal Areas

Coastal aquifers are often densely populated and environmentally sensitive areas. Drastic
changes in the land use are experienced in many of these locations and may result in
considerable changes in the net groundwater recharge. Moreover, increased pumping may
reduce the groundwater level and results in saline water ingression, making groundwater unfit
for irrigation and human consumption.

Coping strategies

MAR systems are designed to operate based on surface water, harvested rainwater or
reclaimed water. Therefore, the impacts of population growth on water resources have a definite
effect on the performance of MAR systems. These impacts may lead to additional pre- and post-
treatment requirements as well as adjusted cleaning and maintenance activities of recharge
structures to meet the drinking/irrigation water quality guidelines. Higher concentrations of
suspended solids originating from the increased sewage generation or flood events may need

41



Saph Pani Deliverable 4.3

sedimentation and sand filtration. Increasing nitrate concentration in the water may be treated
using suitable de-nitrification techniques such as RO, lon exchange, biological de-nitrification
etc. High concentration of Fe?* and Mn** can be precipitated as oxides and which may be
removed by sand filtration. In the case of pathogens, chlorination would be sufficient; otherwise
ozonation or UV disinfection could be employed. Majority of these water quality impacts on MAR
can be minimised by the provision of proper wastewater treatment systems (for municipal and
industrial wastes) locally and strict regulations on effluent disposal to maintain water quality of
rivers and lakes. An overview of the impacts of population growth on MAR systems is shown in
Table 12.

42



Saph Pani

Deliverable 4.3

Table 12 Possible impacts of population growth and industries/urbanisation on MAR

Influencing Factors

Population growth

- Projected population in the
year 2050:1.3 to
1.6b.(PRB 2007)

- Increasing water demand
(680 to 900* bcm)
(Amarasinghe et al. 2007;
KPMG 2010)

*Forcasted to 2050

Effect on water quality

Increasing sewage volume in
Class | cities and Class Il
towns from 2003 to 2051.:

26,254 to 83,300 MLD
(Bhardwaj 2005)

- At the coastline groundwater
overexploitation and
subsequent seawater
intrusion

- Inadequate sanitation
systems cause increase in
nutrients and pathogens in
water

- Algal growth due to nutrients

Effect on water quantity

- Increasing pressure on water
resources
- Increasing water demand

Impacts on MAR

Higher sewage load makes surface
water unfit for MAR

Higher sewage load may cause
clogging and deteriorate the quality of
the recovered water in MAR systems.
Therefore pre-treatment becomes
necessary

Anoxic condition through high organic
carbon and rising temperature

Coping strategies (additional pre-
and post-treatment required)

Reducing sewage load on water
bodies by providing proper
wastewater treatment systems

Sedimentation and sand filtration
for TSS removal (pre-treatment)

RO for salinity removal

NO3s: RO, lon exchange,
Biological de-nitrification etc.

- Fe and Mn: aeration and sand
filtration

Increasing
industrialization*,
urbanization** and
intensification of
agriculture:

- Increasing pollution;
deteriorating source water
quality (emerging
pollutants).

- *Average industrial growth
is reported as 8% per
annum during 2007-2012
(Kaushal 2012;Planing
Commission India 2012)

- ** An average of 2%
growth during past 3
decades (IUSSP 2009)

- Increased industrial effluents

- Pollution from fertilizers and
pesticides: (Pesticides levels
of 13 pg/L against permissible
limit of 1 pg/L were reported
from the Ganga basin. Major
threats were DDT and HCH
(GRBMP, 2011),
organochlorine pesticides
higher than 1 pg/L observed
in Delhi (Mutiyar et al., 2011))

- Higher CO; emission and
acidic rainfall

- Personal care products,
pharmaceuticals, steroids and
hormones and plasticizes
levels will also be increased in
future

- Stressed water resources

43

Persistent pollutants (pesticides, PhACs,
PCPs) may break through

Increased sulphur and nitrogen dioxides
in the atmosphere may result in acidic
rainfall. This lead to various
hydrogeochemical reactions and
subsequent source water
contamination.in the aquifer

A higher NH, levels (>0.2 mg/L; Rastogi
and Sarin, 2005) in rain were reported
from Ahmedabad.

Source water rich in Na (from industries)
may trigger the release of geogenic
contaminants such as fluoride and
increase their concentration.

- Strict regulation on effluent
disposal to maintain water quality
of river and lakes

- Along with the conventional
treatment methods like activated
carbon, oxidation-filtration or
membrane process such as NF
and RO as post-treatment may be
needed to remove the persistent
compounds

- Apart from the first flush and
metallic filters, activated carbon
filters and biofilms may be
implemented to remove ammonia.

- pH regulation using
Na,CO3,NaOH CaCO; and
MgCOs;

F’; electrocoagulation, ion
exchange or membrane filtration
as post-treatment




Saph Pani Deliverable 4.3

3.3.2 Effects of urbanization and industrial growth on MAR and coping strategies

As mentioned before the growth of industries may cause water pollution from the untreated
organic and inorganic toxic industrial effluents and increased emission of harmful gases into the
atmosphere. As a result of increased fossil fuel combustion, the amounts of sulphur and
nitrogen oxides emitted to the atmosphere are increasing. These gases react with atmospheric
moisture and precipitate as acid rain (mostly in the form of sulphuric acid, ammonium nitrate,
and nitric acid). In India many researchers have reported cases of acid rain from the industrial
cities like Delhi (Balachandran and Khilare, 2001), Bangalore (Shivashankara et al., 1999),
Bombay (Khemani et al., 1989) and Dhanbad (Singh et al., 2007) in recent past. Acidic rainfall
may cause undesirable geochemical reactions with the aquifer and that may alter the water
quality (Johnson et al., 1981). A higher NH, level in the rain water reported from Ahmedabad
(>0.2 mg/L; Rastogi and Sarin 2005) is also attributed to growing industrialization. This level
may increase in future due to increasing air pollution.

As a geogenic contaminant, the mobility of fluoride from source rock is predominantly controlled
by ions such as HCOj3, Ca?* and Na' at an alkaline pH. In groundwater these ions are
predominately sourced from the rock weathering. Several researchers reported that higher
Na/Ca ratio is favourable for the F" mobilization in groundwater (Guo et al., 2007; Rafiquea et al.
2009; Reddy et al., 2010; Currell et al., 2011; Kim et al., 2011). However, in quite a few
locations in India, certain industries (e.g., tanneries) are discharging effluents enriched in
common salt (NaCl). This uncontrolled anthropogenic increase in Na* ions (higher than natural
sources) observed as indirectly triggering the F" mobility from the source rock and increasing its
level in groundwater (Sajil Kumar, 2012). This is applicable to other industries as well if Na* rich
effluent discharge and F rich source rocks are present.

Emerging contaminants such as personal care products, antibiotics, prescription and non-
prescription drugs, steroids and hormones, pesticides, plasticizers, surfactants and fire
retardants are one of the priority concerns in the present water supply schemes (Bhandari et al.,
2009; GRBMP, 2011). High levels of pesticides in water have been reported from few locations
in India. Pesticides levels up to 13 pg/L (permissible limit 1 pg/L) are reported from the Ganga
basin where DDT and HCH are the major threats (GRBMP, 2011). In another study at the BF
site in Delhi, occurrence of pesticides such as DDT, HCH, Endosulfan and Aldrin was observed
(Mutiyar et al., 2011). Increasing urbanization, industrialization and general standard of living
suggest that the use of personal care products, pharmaceuticals, steroids and hormones and
plasticizes levels may also be increasing in the future and emerging contaminants may be a
growing concern on water quality.

It is observed that in the rainwater harvesting (RWH) systems in India, the only treatment

applied is first flush diverter (a valve to remove the impurities from atmosphere and/or dirty roof

top) and metallic/sand filters. In future, acidity and a comparatively less concentration of

ammonia may found in rainwater. The existing methods may be sufficient because the
44



Saph Pani Deliverable 4.3

subsurface passage of water may be enough to buffer the acidity as well as ammonium.
Considering the health impacts of high F° concentration in drinking water, suitable post-
treatment techniques such as electro-coagulation, ion exchange or membrane filtration can be
used (Meenakshi and Maheshwari, 2007).

Natural water treatment systems like MAR are successful in removing many organic
micropollutants and pharmaceuticals although certain substances may persist in the subsurface
(Grunheid et al., 2005). Additional treatment may be necessary to meet the drinking water
guidelines. This will increase the overall cost of water treatment system. Although, conventional
treatment methods will remove some substances still activated carbon, ozonation / biofiltration,
NF or RO may still be required in future to remove pharmaceuticals and personal care products.

3.3.3 Effect of climate change on MAR systems and coping strategies

Although climate change is expected to have major impact on water supply (Delpla et al., 2009;
Howard et al., 2010), studies on the vulnerability of MAR systems to climate change are rare.
Sprenger et al. (2011) studied the impact of climate change on bank filtration (BF) systems. The
authors argue that in contrast to mere surface water abstraction, BF holds the possibility, in
times of lowered river discharge, that drinking water production may temporarily be switched to
abstraction wells with a higher ambient groundwater share.

General projections of impact of climate change on MAR systems are difficult as MAR
performance is highly site specific and climate change predictions are prone to uncertainties of
climate scenarios and hydrological modelling (IPCC, 2007). Therefore, two climate scenarios
(‘drought’ and ‘flood’) were selected in this report (see Table 13) to draw conclusions on how
MAR systems may become affected irrespective of other concomitant changes (e.g. land
adaptation). In this section climate change factors such as increasing temperature, floods and
droughts are discussed according to their impacts on MAR systems as well as potential
countermeasures in terms of pre- and post-treatment.

Table 13 Description of possible effects of drought and flood scenarios on water resources

Drought scenario Flood scenario ‘
- High evapotranspiration - High precipitation
- Low precipitation - High groundwater recharge
- Low groundwater recharge - Low groundwater abstraction
- High groundwater abstraction - High run-off and discharge regime

- Low run-off and discharge regime

Resulting in predominant loosing river conditions, | Resulting in high river stages and occurrence of
and on the long run intermittent river flow flood events

45



Saph Pani Deliverable 4.3

3.3.3.1 Change in precipitation pattern and resulting increase in floods and droughts

In India, failure of monsoon and unexpected rains cause droughts and floods every year. This
section deals with the potential impact of floods and droughts on MAR systems. The impacts
resulting from drought and flood scenarios are provided in Table 11.

Floods
Water availability

Substantial changes in the magnitude and frequency of floods are expected to affect Kolkata
and other Indian cities are as a consequence of climate change (Gosain, 2013). Increased
riverine and inland flooding, particularly in northern and eastern India where millions of people
are currently affected, will last at least three months of the year (Revi, 2008). Many Indian river
basins like Godavari and Mahandi are under severe threat from the climate change induced
flood events (Gosain et al., 2006). Extreme precipitation events are also increasingly causing
floods in the west coast of India, especially in Gujarat (Revi, 2008). Mumbai was affected by
severe flood in 2005 and thousands of people lost their lives. Heavy floods were witnessed in
Andhra Pradesh and Karnataka during October 2009.

Floods will increase the quantity of surface water but also groundwater recharge will be
increased if aquifer storage is available and soil conditions are favourable. For the Krishna river
basin e.g. the flood prone areas showed an increase of water table 0.5-4 m during 1999-2009
(NRAA, 2011). However, due to the poor management of flood events, available surplus water
is not utilized effectively. Few useful countermeasures are suggested below.

Countermeasures

Other option is reducing the surface water supply by developing a groundwater based irrigation
program. This will create reduced groundwater table and resulting in increased unsaturated
zone/excess storage space (NRAA 2011). Moreover the surface water leftover in the storage
structures could be utilized for other purposes. As practiced in Salisbury (Australia), excess
water pumped to potential natural storage aquifers and recovery during stress period may be an
option to increase the water availability (Page et al., 2009).

With regard to the water quality, in some cases dilution of already contaminated water may
improve its quality. But in general, interaction with the contaminants oil, gasoline, nitrates and
pesticides from agricultural fields and industrial chemicals, faecal matter from sewage systems
and septic tanks may degrade the quality considerably (Huelshoff et al., 2009). Another
important problem is the increase of TSS in water during flood events (Kale and Hire, 2004).
[...]
SO, was also reported. High concentration of Fe?* and Mn*" in the recovered water, aeration
and Slow Sand Filtration (SSF) may be adopted as post treatment.

3.3.4 Summary and conclusion

The predicted population increase from 1.3 billion (2011) to 1.6 billion (2050) in India is likely to
have severe effects on the already stressed water resources. The impacts of population growth
on MAR could be increased sewage production, combined with probable GW overexploitation,
increased use of fertilizers etc. A total of 32% increase in water use is estimated for 2050.
Higher TSS in source water from sewages may result in clogging of MAR. This may be tackled
by installing sedimentation and sand filtration as additional pre-treatment. Higher salinity due to
overexploitation may be treated with RO. Increased use of fertilizers and improper sanitation
facilities may result in elevated nitrogen in surface water. This can be treated by RO, lon
exchange, and biological de-nitrification.

The major impacts of urbanization and industrial growth were identified as increasing industrial
effluents, higher SO, and NO, emission resulting in acid rain, increased use of pesticides and
personal care products as well as other organic pollutants. For the emerging pollutants
additional pre/post-treatment such as activated carbon, oxidation-filtration or membrane process
such as NF and RO were suggested. For higher ammonium concentrations in rainwater,
activated carbon filters may be used. In case of higher fluoride concentrations electro-
coagulation, ion exchange or membrane filtration may be adopted.

The different climate change scenarios were investigated based on scenarios of increasing

average temperatures, floods and droughts. Temperature has a gradual but continuous effect

on water quality and quantity in terms of increased rates of algal growth, evaporation and

concentration of salts, a change in hydrological cycle and triggering biogeochemical processes.
51



Saph Pani Deliverable 4.3

For MAR, an increase in temperature may result in anoxic conditions during subsurface
passage which may result in the mobilization of redox sensitive species like nitrate, manganese,
iron oxide, hydroxide and sulphate loss of water by evaporation is an issue for MAR structures
with large open surfaces (e.g. check dams and infiltration ponds). The pre-/post-treatment need
for water under the increasing temperature are: (i) fluoride with electro-coagulation, ion
exchange or membrane filtration; (ii) algal toxins with activated carbon, (iii) taste and odour with
oxidation and adsorption, (iv) Fe, Mn and As with aeration + filtration, (v) salinity with reverse
osmosis, and (vi) hardness with lime softening or ion exchange.

If conditions are suitable flooding may increase groundwater recharge. However, uncontrolled
flooding cause groundwater contamination through the interaction with the contaminant sources
like agricultural fields, industrial and urban wastes. Increase in TSS load in the groundwater is
the most common problem anticipated. Higher TSS level may cause clogging in natural
treatment systems. In groundwater the flow length and/or travel times may be reduced and is
may affect the treatment efficiency. Physical damage of the MAR structures is also possible.
TSS may also act as carriers for the heavy metals that potentially need treatment.
Sedimentation tanks and SSF can be adopted to avoid the higher TSS level.

Drought reduces the discharge and dilution potential of the surface water which may cause
more frequent algal blooms. Point source pollution and irrigation return flows are expected.
Groundwater recharge will be reduced, decreasing freshwater flow which may end up in saline
intrusions. Lowering of water table and subsequent atmospheric exposure may oxidise the
sulphate minerals. Drought may result in the failure of MAR structures. The potential coping
strategies may be the treatment of sulphate with nanofiltration and ion exchange and salinity
with reverse osmosis.

MAR systems are generally robust, and flexible towards the changing conditions, failures in
achieving the required water quality objectives can be met by additional pre-or post-treatment.

52



Saph Pani Deliverable 4.3

3.4 Pre- and post-treatment requirements for CW and other natural wastewater
treatment systems in India in future

In general, natural wastewater treatment systems like CW and pond systems are relatively
robust and flexible in terms of their capability to handle the variation in influent water quality.
The future scenarios of population growth, urbanization and industrialization, alteration in the
water quality matrix of wastewater generated as well as climatic change conditions are likely to
influence the performance of NTSs in terms of removal efficiencies for different contaminants of
concern. Table 15 presents the possible impacts of population growth and
industrialization/urbanization on CW and other NTSs for wastewater treatment. It is expected
that these technologies will continue to be relevant also in future to take care of potential
increase in the quantity and change in concentrations of the pollutants. Additionally, pre-
treatment will be required in the future to reduce the sediment loads further in order to maximise
bulk organic and nutrient removal capabilities of NTSs. It is likely that with urbanization and
industrialization higher load of organic micropollutants may end up in the wastewater which may
not be properly or completely removed in these NTSs alone. In that context, post-treatment
methods like activated carbon, (advanced) oxidation-filtration or membrane process such as NF
and RO may be needed to remove the organic micropollutants. The type of post-treatment
required for each type of NTSs is mainly dependent on the intended use of the effluents from
these systems (irrigation - unrestricted or restricted, non-potable and potable municipal reuse or
industrial reuse) and the local regulations and guidelines for effluent reuse and/or regulation and
bylaws related to disposal.

Table 16 highlights the possible impact of climatic change on CW systems. Potential increase in
average temperature may lead to increased evaporation loss and higher concentration of salts
in effluent. On contrary changing precipitation pattern may affect the water requirements (from
treatment flow stream) for the growth of the plants. Additionally, higher temperature may result
anoxic conditions during underground passage which may result in the mobilization of redox
sensitive species including Fe, Mn and As. Increased incidences of flooding may cause physical
damage of the CW based treatment systems as well as other NTSs structures. This may also
lead to frequent clogging of CW based treatment systems as well as other NTSs. On the other
hand some increase in temperature may be beneficial for biodegradation as well biomass
growth. Therefore, it is expected that, depending upon the intended use, future CW effluents will
likely need some physicochemical post-treatment ranging from disinfection to membrane
filtration and advanced oxidation.

53



Saph Pani

Deliverable 4.3

Table 15 Possible impacts of population growth and industries/urbanisation on CW-based treatment systems and other NTSs

Influencing Factors

Population growth

- Projected population in the
year 2050:1.3 to
1.6b.(PRB 2007)

- Increasing water demand
(680 to 900* bcm)
(Amarasinghe et al., 2007;
KPMG 2010)

*Forecasted to 2050

Effect on water quality

- Increasing sewage volume in
Class | cities and Class Il
towns from 2003 to 2051.:

26,254 to 83,300 MLD
(Bhardwaj, 2005)
- At the coastline groundwater
overexploitation and

subsequent seawater
intrusion

- Inadequate sanitation
systems cause increase in
nutrients and pathogens in
water

- Algal growth due to nutrients

Effect on water quantity

- Increasing pressure on water
resources
- Increasing water demand

Impacts on CW-based treatment
systems and other NTSs

Higher sewage load makes surface
water more contaminated and CW
based treatment systems as well as
other NTSs will continue to remain
relevant.

Higher sewage load will also need
serious pre-treatment to prevent
clogging. Therefore pre-treatment will
continue to remain essential.

Coping strategies (additional pre-
and post-treatment required)

Sedimentation and sand filtration
for TSS removal (pre-treatment)

RO for salinity removal

- NOs: RO, lon exchange,
Biological de-nitrification etc

Fe and Mn: aeration and sand
filtration

Increasing
industrialization*,
urbanization** and
intensification of
agriculture:

- Increasing pollution;
deteriorating source water
quality (emerging
pollutants).

- *Average industrial growth
is reported as 8% per
annum during 2007-2012
(Kaushal 2012;Planing
Commission India 2012)

- ** An average of 2%
growth during past 3
decades (IUSSP 2009)

- Increased industrial effluents

- Pollution from fertilizers and
pesticides: (Pesticides levels
of 13 pg/L against permissible
limit of 1 pg/L were reported
from the Ganga basin. Major
threats were DDT and HCH
(GRBMP, 2011),
organochlorine pesticides
higher than 1 pg/L observed
in Delhi (Mutiyar et al. 2011))

- Higher CO, emission and
acidic rainfall

- Personal care products,
pharmaceuticals, steroids and
hormones and plasticizes
levels will also be increased in
future

- Stressed water resources

Persistent pollutants (pesticides, PhACs,
PCPs) may break through

Increased sulphur and nitrogen dioxides
in the atmosphere may result in acidic
rainfall. This lead to various
hydrogeochemical reactions and
subsequently may affect the bio-geo-
chemical cycling of base metal cations
in CW based treatment systems as well
as other NTSs.

A higher NH, levels (>0.2 mg/L; Rastogi
and Sarin 2005) in rain were reported
from Ahmedabad.

Source water rich in Na (from industries)
may trigger the release of geogenic
contaminants such as fluoride and
increase their concentrations.

- Along with the conventional
treatment methods like activated
carbon, oxidation-filtration or
membrane process such as NF
and RO as post-treatment may be
needed to remove the persistent
compounds.

- Apart from the first flush and
metallic filters, activated carbon
filters and biofilms may be
implemented to remove ammonia.

- pH regulation using
Na,CO3,NaOH CaCO; and
MgCO;

- F; electro-coagulation, ion
exchange or membrane filtration
as post-treatment

54




Saph Pani

Deliverable 4.3

Table 16 Possible impacts of climate change scenarios on CW systems

Influencing Factors

Climate change

Possible impacts on source water

Surface water

Ground water

Impacts on CW based treatment
systems as well as other NTSs

Coping strategies
(additional pre- and
post-treatment required)

Temperature increase

IPCC (2007) predicted 6
scenarios to 2090-2099

- Increased evaporation -

- Decreased O; solubility in
water

- Increased algal and -

Impact of temperature may
not be so immediate in GW
as SW

Increased vegetation growth
- CO; in the soil >

Evaporation loss and
concentration of salts

Higher temperature may result

- E :electrocoagulation, ion exchange
or membrane filtration

- Algal toxins: Activated carbon

- Taste and odour: Oxidation,

phytoplankton growth , anoxic conditions during adsorption
ALFI: 4°C - Increased DOC groundwater may dissolve underground passage which may | - Fe, Mn, As: Aeration, SSF
ALT - 2.4°C - Accelerateed microbial more CaCOs result in the mobilization of redox | - Salinity: RO
A regrowth in distribution - Decreased viscosity and sensitive species including Fe, Mn | - Hardness: lon Exchange
AlB:28°C systems (Zwolsman, 2008) increased flow velocity and As
A2 :3.4°C
Bl :1.8°C
B2 :24°C
Flooding
- Surface run-off and - Increased groundwater - Physical damage of the CW based | - TSS: Sedimentation, Sand filtration
inundation may mobilize recharge treatment systems as well as other
point and non-point - Possible introdcution of NTSs structures - Heavy metals: Chemical
contaminants contaminats by increased precipitation, ion exchange
- Increase of TSS in flood groundwater recharge - Frequent clogging of CW based phytoremedi’ation biologica’\I
water (Kale and Hire, 2004) treatment systems as well as other treatment etc. '
- Increased river discharge NTSs
and inundation L
- Pathogens: Chlorination, UV
treatment or ozonation
Drought - Reduced/no discharge and - Reduced/no GW recharge - | - Complete/partial failure of the CW | _ g ifate: Nanofiltration. ion exchange

reduced dilution potential

- Algal blooms (Techneau -
2009)

- Increase in PO4, pathogens
and organic micropollutants
(Techneau, 2009; Hrdinka et
al. 2012)

- Concentration of salts due to
reduced stream flow

declining water table
Lowering of freshwater table
may cause intrusion of
saltwater from the sea or
inland salt lakes

based treatment systems as well
as other NTSs due to lack of
sewage

Increasing salinity

- Salinity: RO

55




Saph Pani Deliverable 4.3

4. Summary and Conclusions

Typical pre- and post-treatment systems used for different types of NTSs worldwide were
reviewed and pre- and post-treatment of NTSs in India was analyzed based on literature
review and field data collection. Furthermore, key future scenarios or global change
drivers which are likely to influence the performance of NTSs were identified and their
effect on quantity and quality of water obtained from NTSs as well as coping strategies
were outlined.

It was found that BF systems in northern part of India, specifically Saph Pani project case
study sites in Uttarakhand, with relatively clean rivers and lakes, are effective in treating
water nearly to the quality requirements for drinking water supply. Chlorination is the only
treatment necessary and applied to maintain residual chlorine in the distribution system.
Some additional chlorination may be required for control of pathogenic organisms during
flooding periods. However, BF systems along relatively polluted stretches of river like
Yamuna (in Delhi and Mathura) will require extensive post-treatment to remove bulk
organic matter as well as organic micropollutants. It is expected that post-treatment of BF
with advanced treatment processes like ozonation, activated carbon filtration and
membrane filtration will be required for such BF systems to meet the water quality
guidelines. The post-treatment requirements for BF systems are likely to increase in the
future unless comprehensive programmes are implemented for control of indiscriminate
wastewater disposal to water bodies. Construction of wells at proper distance from the
river, increasing depth of abstraction wells, increasing the number of wells as well as flood
proofing of the wells are some of the coping strategies for the design of BF systems to
meet future challenges with respect to quantity and quality of water.

To date majority of the MAR systems in India are designed and constructed aiming at use
of rainwater or flood water for groundwater augmentation and therefore pre-treatment is
mostly limited to sedimentation basins and sand filters to avoid clogging and to maintain
the infiltration rate. Pre-treatment requirements will be more critical in the future if the
quality of the rain or storm water changes significantly and if wastewater treatment plant
effluents are used for MAR. Secondly, the direct and planned abstraction of recharged
water after MAR for municipal and industrial is not practiced. Therefore, post-treatment
requirements for MAR systems are not well known or documented. Post-treatment of
"ground water" in India is mainly limited either to disinfection to remove pathogens (in
case of shallow and contaminated aquifers) or to removal of geogenic contaminants like
Fe, Mn, As and F.

The impacts of population growth on MAR could be due to increased sewage production,
combined with probable groundwater overexploitation, increased use of fertilizers and
pesticides etc. Post-treatment methods like aeration followed by rapid sand filtration,
coagulation or adsorption-based processes would be relevant for removal of geogenic